

T84
 x 50
 Weldable
 Web

File Ref: INZ 30219

Page 1 of 1

TEST CERTIFICATE No.: 5103021902A

Client: Webbing & Tapes (NZ) Limited
 Order No.: TBA
 Sample Description: Medium Weight Heat PVC Coated Polyester Webbing As Supplied
 Identification: REM T84 48mm Weldable Web Plain Weave
 Material Specification: 1500 Denier / 192 Filament Doped Raw White Polyester Filament Yarn (GIF)
 Tested in accordance with: NZS 5823:2001

Uniaxial Webbing Load Test

Sample	Load at Failure (kN)	Load at Failure (kg)
1	22.2	2178
2	22.0	2158
3	20.4	2001
Average	21.5	2112

Minimum failure load of 1300N required by NZS 5823:2001 Section 306.1

Acceptance Criteria: NZS 5823:2001 Section 306.1

Tested by: T. Qiu 



Date: 26-May-09

Checked by: L. Kong 

Date: 26-May-09

This document is issued by the Company under its General Conditions of Service accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorised alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Samples will be retained for two (2) weeks after test date before disposal at SGS New Zealand Limited's discretion. Returning of samples to be advised in writing. Storage (when agreed by SGS New Zealand Limited) or return of samples at client's expense.